
 

 

 

Viability, from a quality perspective on the reuse of wastewater effluents in the 

Southern Gauteng region, South Africa 

by 

Gugulethu Given Skosana 

 

 

 

A minor-dissertation submitted in partial fulfillment of the requirements for the degree 

 

 

MASTER OF SCIENCE WATER RESOURCE MANAGEMENT 

 

 

In the 

Faculty of Natural and Agricultural Sciences 

University of Pretoria 

 

 

 

September 2015 

 

 

 

 

 

 



ii 

 

 

 

 

DECLARATION 
 
 

I, Gugulethu Given Skosana, declare that the dissertation, which I hereby submit for the 

degree Master of Science Water Resource Management at the University of Pretoria, is 

my own work and has not previously been submitted by me for a degree at this or any 
[...]
losses and limited cost recovery. Losses are estimated at 34% of the system input 

volume and up to 53% if non-payment of services is included (Wegelin et al., 2009). The 

municipality had a bulk water usage of 92 976 154 kL or 93million m3 in the 2012/2013 

financial year. It experienced a 2.78% increase in water demand compared to a five 

year forecast that was estimated at 4% and this saving was attributed to water demand 

management and conservation initiatives (ELM, 2013). During the pressure 

management project the municipality saved an estimated 10million m3 per annum in the 

worst affected Sebokeng and Evaton areas in terms of water loss (Wegelin et al., 2009). 

These and other measures such as municipal wastewater treatment and reclamation 

could further reduce the demand. The example mentioned above shows that reducing 

demand is possible. 

 

3.4.2 Agriculture 

Agriculture is not only the largest water consumer but also impacts heavily on quality of 

water resources, typically through diffuse run-off of salts and fertilizer causing nutrient 

enrichment of water resources. Approximately 10% of all water used in irrigation, seeps 

back into river and stream and the return flow in urban areas is estimated at 50% or 

higher (DWA, 2010). The Upper Vaal WMA area, despite large areas under cultivation, 

agriculture only contributes to 2% of the gross geographic product (GGP) but is an 

important contributor to livelihoods especially in the rural population (DWAF, 2003). In 

between the years 1998 and 2005, the irrigation water requirements in the WMA 

increased significantly and this increase is predominantly due to unlawful use. The total 

irrigation water requirements for the WMA were estimated at 90million m3/annum in 



100 

 

2005, later validated at 204million m3/annum and 67million m3/annum attributed to 

unlawful use (DWAF, 2009b). 

 

The Sedibeng district municipality is mainly agricultural and rural in the eastern areas. It 

has large areas of potential agricultural activity to increase rural development and food 

security but farming activity remains in the main large scale commercial in nature (SDM, 

2014). Extensive farming constitutes 50% of the total area of the Midvaal local 

municipality even though it contributes only 2% to its economy (MLM, 2014). The district 

is well known for animal production especially towards Lesedi but crop production in the 

form of maize, grain, ground nuts, dry beans, sunflower seeds, wheat, sorghum, soya 

and other vegetation are also prevalent (MLM, 2010). It is an important agricultural 

resource for Gauteng but commercial farming activity has decreased from 33% in 2004 

to 32% in 2010 despite the existence of large areas of agricultural potential where it was 

expected to increase. This decrease in agricultural activity can be attributed to the 

following among others (SDM, 2014): 

 Access to finance and markets 

 Water and wastewater sanitation services 

 Institutional arrangement, support and strategy 

 Agricultural productive land which is protected 

 

3.4.3 Industry 

There are three main industries receiving bulk water from the Vaal River system,  which 

are the electrical power utility Eskom, the petrochemical giant Sasol and the large steel 

industry ArcelorMittal (DWAF, 2009b). The latter is in the ELM in the study area. 

Eskom‟s Lethabo power station and Sasol 1 are functionally linked and adjacent to the 

study area and have abstracted water downstream of the Vaal Dam in the past from the 

highly impacted Vaal Barrage sub-catchment (DWAF, 2009c). Lethabo power station 

and Sasol1 in Sasolburg are in the Metsimaholo municipality in the Free State Province 

which impacts the southern end of the study area. Industrial use of reclaimed 

wastewater is the second major use worldwide and it can reduce some of the projected 

increase in demand. 



101 

 

 

The bulk (twelve) of Eskom‟s large coal fired power stations are situated in the supply 

area of the Vaal River system (DWAF, 2009b). They initially used wet-cooled 

technology with a 3600 MW power station requiring 45million m3 of water per annum  

and with dry-cooled station using 10% of wet-cooled water stations even though more 

expensive to build and operate (DWA, 2010). Some of the power stations were 

decommissioned but reinstated to increase supply to respond to the growing demand 

and three more are planned and envisaged to receive water from the Vaal River 

system. The demand for power and its associated need for water, even municipal 

effluent, has resulted in proposed power stations projects outside the Vaal River system 

requiring transfers from this catchment. These are the Olifants and Mokolo/Crocodile 

catchments which required wastewater return flows from Ekurhuleni and northern 

Gauteng for planned dry-cooled power stations and coal to liquid fuel plants (DWA, 

2010; DWA, 2011). Eskom‟s 2008 projected water requirements for the Lethabo power 

station in the study area is projected to stay on average at 48.7million m3 per annum up 

to 2030 (DWAF, 2009b). 

 

The large coal-to-liquid petroleum plants, Sasol1 at Sasolburg using 20million m3 per 

annum and Sasol 2 and 3 in Secunda using 90million m3 per annum are all located in 

the Vaal River system. The Sasol 1 plant in Sasolburg receives water indirectly from the 

Vaal Dam supported by the trans-boundary schemes and the Sasol Secunda complex 

receives water from the Grootdraai Dam (DWAF, 2009b). Sasol 1 has two discharge 

streams, one from the Sasol Midlands plant discharging into the Taaibosspruit, which 

discharges into the Vaal Barrage. Another stream from Sasol Chemical industries plant 

discharges by pipeline into the Vaal River downstream of the Barrage. Sasol also treats 

effluent from industry and domestic sewage from the Sasolburg area and uses some of 

the treated effluent and mine dewatering water from Mooikraal and Sigma Collieries in 

their processes (DWAF, 2009c). The projected water requirements for Sasol in 

Sasolburg close to the study area is expected to gradually increase from 20million m3 

per annum in 2007 to 42.7million m3 per annum in 2030 (DWAF, 2009b). Water 

recycling and reclamation which is already practiced but can be increased to include 



102 

 

some of the Sedibeng district municipality treated wastewater effluent can reduce some 

of this demand.  

 

ArcelorMittal South Africa, the largest steel maker in South Africa with 75% market 

share and two of its steelworks Vanderbijlpark and Vereeniging produced 3.3 and 0.3 

mt respectively out of a total of 5.9 mt of steel in 2008 (SACN, 2013). ArcelorMittal also 

receives its water from the Vaal Dam and it plans to reduce its water use from 

17.4million m3/annum to 16.6million m3/annum (DWAF, 2009b). This steel operation 

and metal refineries including Impala platinum, Samancor and Zinkor are potential 

sources of extreme salinity. This is based on metal migration, nitrates, sulphate and 

organic chemicals such as polychlorinated biphenyls forming part of their effluent 

(PCBs) (DWAF, 2004). 

 

3.5 Wastewater treatment plants in the study area 

There are four waste water treatment plants (WWTPs) namely WWTP1 (Sebokeng), 

WWTP2 (Rietspruit), WWTP3 (Leeukuil) and WWTP4 (Meyerton) in the Sedibeng 

district. They form part of the Sedibeng regional sanitation scheme, three of them 

WWTP1, WWTP2 and WWTP3 are in the Emfuleni local municipality and WWTP4 in 

Midvaal. In total the WWTPs servicing the Sedibeng region are six in number with the 

other two being the minor 1 ML/day each Ohinemuri and Vaal Marina WWTPs (AGES, 

2008). 

 

3.5.1 Wastewater treatment plant 1 

The Sebokeng WWTP is situated 18 km north west of Vereeniging, bordered by the N1 

to the west and the R553 to the East with coordinates 26°34'29.03"S and 27°49'2.64"E 

and adjacent to the Rietspruit River (DEA, 2011a). It is at an elevation of approximately 

1483 m above mean sea level and discharges its final effluent into the adjacent 

Rietspruit River with wetland characteristics as described previously (Figure 3.7). It is 

the largest WWTP in the region at a design capacity of 100 ML/day and receives part of 

its sewer inflows from Emfuleni and across its border from south of Johannesburg and 

Midvaal (AGES, 2008). The areas that drain into the WWTP1 from Johannesburg 



103 

 

metropolitan municipality include Poortje, Palm Springs, Lenasia and Orange farm and 

accounts for approximately 50% of inflows to the plant (AGES, 2008; DEA, 2011a). 

 

 

Figure 3.7: Satellite image of the Sebokeng WWTP1 

 

The wastewater streams enter via three main sewer collectors, two from the north and 

one from the south. This influent is divided into three activated sludge modules each 

with a design capacity range of 3-35 ML/d. The WWTP treatment train (Figure 3.8) 

consists of screening, de-gritting, flow balancing, primary sedimentation, reactors, 

fermentation of raw sludge, final clarification, chlorination, waste sludge thickening and 

dewatering (DEA, 2011a). The WWTP experienced average daily flows of 145 ML/day 

in the 2012/2013 financial year and achieved 97% compliance in terms of the 

Department of Water Affairs (DWA) water use license (ELM, 2013). The Sebokeng 

WWTP is at a risk, according to the 2012 Green Drop progress report, for operating at 

144% over capacity and if the microbiological water quality compliance does not 

improve (DWA, 2012).  

 

Rietspruit 

Upgrades 

Works inlet 



104 

 

 

Figure 3.8: Treatment process flow of Sebokeng WWTP1 

 

3.5.2 Wastewater treatment plant 2 

Rietspruit is the second WWTP plant in ELM in the Sedibeng region at 36 ML/day 

design capacity and forms part of portion 70 of the farm Rietspruit. It receives its influent 

from the Vanderbijlpark area and discharges its final effluent into the Rietspruit River 

(DEA, 2011b).  

  

 

Figure 3.9: Satellite image of the Rietspruit WWTP2 

 



105 

 

It has experienced 32 ML/day average daily flow in 2012/2013 and achieved 92% 

compliance. Even though the Rietspruit WWTP‟s operation is running within capacity 

microbiological compliance is a priority of concern (DWA, 2012). WWTP2 has 16 

ML/day biological trickling filter, 20 ML/day activated sludge capacity and the legislated 

30 ML storage dam. The process (Figure 3.10) consists of inlet works, screening, de-

gritting, primary sedimentation, raw sludge fermentation, sludge thickening and 

dewatering among others (DEA, 2011b). 

 

 

Figure 3.10: Process flow diagram of WWTP2 

 

3.5.3 Wastewater treatment plant 3 

Leeukuil, constructed in 1954, is the third WWTP plant in ELM of the Sedibeng district 

at design capacity of 36 ML/day it treats effluent from Vereeniging, Sharpeville and 

Kwaggastroom (Figure 3.11). Of the 36 ML/day capacity, 20 ML/day is treated with an 

activated sludge process and the remaining 16 ML/day (mainly abattoir effluent) is 

treated using a biological tricking filter process (Rand Water, 2013). 

 

 

 

Waste 

Activated 

Sludge 

Sludge 

dewatering 
Anaerobic 

Digester 

Primary 

Sedimentation 
Grit 

removal 
Screens 

  

 

Activated sludge 

treatment 
Secondary 

Sedimentation Chlorine 

contact 

Chamber 

Maturation 

pond 

River 



106 

 

 

Figure 3.11: Satellite image of the Leeukuil WWTP3 

 

Leeukuil WWTP3 also receives some of its effluent from Risiville, Duncanville Extention 

3, Mackay and Uitvlugt, which are areas belonging to MLM (AGES, 2008). Leeukuil 

WWTP, that discharges its final effluent into the Vaal River Barrage, has experienced 

average daily flows of 46 ML/day and achieved 91% compliance in the financial year 

2012/2013. WWTP3 contains mechanical screens and de-gritters in the inlet works, a 

primary settling tank for sedimentation of suspended solids, a 5-stage Bardenpho 

biological nutrient removal system and secondary sedimentation tanks (Figure 3.12). 

Returned activated sludge is drawn from these settling tanks to sustain activated 

sludge, final effluent is chlorinated before being discharged into the Vaal River Barrage 

and anaerobic digesters are used to treat waste activated sludge (Rand Water, 2013) 

 



107 

 

 

Figure 3.12: Process flow diagram of WWTP3 (Rand Water, 2013) 

 

3.5.4 Wastewater treatment plant 4 

The Meyerton WWTP4 one of three in the Midvaal local municipality is at an elevation of 

1477 m above mean sea level and the site is level sloping slightly south east towards 

the Klip River (Figure 3.13). It is about 4 km south west of the town of Meyerton, west of 

the R59 and south of the R551. Vereeniging Aerodrome and a brickworks site are to the 

west, a coal mine and Meyerton industrial site to the east (ECO, 2012).  

 

 

Figure 3.13: Satellite image of the Meyerton WWTP4 

 



108 

 

Meyerton WWTP is designed for 8 ML/day and is currently running over capacity at 13 

ML/day due to Meyerton and Henly-on-Klip effluent (SDM, 2013). The WWTP also 

receives effluent from Roshnee and Rustervaal which are areas located in the Emfuleni 

Local Municipality. It is classified as a medium sized plant (2-10 ML/day) that uses 

activated sludge biological nutrient removal and anaerobic digestion (AGES, 2008). The 

WWTP was originally commissioned in 1977 with a treatment capacity of 5 ML/day, 

currently has a theoretical capacity of 10 ML/day and with the proposed expansion 

(Figure 3.14) will be able to treat 15 ML/day with the following units (MSA, 2012): 

 Head of works with screening and de-gritting and a pump station 

 Biological treatment reactor 

 Waste activated sludge and recycling pump station 

 Sludge drying beds and irrigation pump station 

 Secondary sedimentation tank 

 Chlorine contact tank 

 

Figure 3.14: Prosed process flow diagram of WWTP4 (Adapted from MSA, 2012) 

 

The Meyerton WWTP has been classified as “high risk” in the area because of running 

130% over capacity and the poor quality of effluent discharge in terms of physical, 

chemical and microbiological compliance (DWA, 2012). Its treatment process involves 

Waste 

Activated 

Sludge 

Sludge 

dewatering 

Primary 

Sedimentation 
Grit 

removal 
Screens 

 

 

Activated sludge 

treatment 
Secondary 

Sedimentation Chlorine 

contact 

Chamber 

Maturation 

pond 

River 

 

Anaerobic 

  
Anoxic 

  
Aerobic 



109 

 

influent flowing through to bioreactors after screening and grit removal then secondary 

clarifiers (Teklehaimanot et al., 2014). Final effluent is discharged into the Fouriespruit 

which forms the northern boundary of the WWTP, flows south eastwards, drains into the 

Klip River 3.5 km south east and the Klip River enters the Vaal River about 10 km south 

of the WWTP (ECO, 2012). 

 

3.6 Conclusions 

The main water users in the study area are: 1) Rand Water, the bulk potable water utility 

provider, 2) Sasol 1 even though it‟s in the Free State it still uses the same source and 

discharge in to the Vaal Barrage. 3) Eskom‟s Lethabo power station also in the Free 

State and ArcelorMittal which abstracts water from the Vaal Dam. It is important for all 

of these water users linked to the Vaal Dam and Vaal Barrage to establish synergistic 

wastewater management to preserve long term water resources. 

 

A combined total of over 220 ML/d effluent from the four Sedibeng district WWTPs can 

be used as a year-long water resource for direct and indirect potable water, industrial 

and even agricultural reuse with appropriate fit for purpose advanced treatment. The 

discharges secondary effluent projections as detailed in this chapter are that this water 

resource will increase with population growth and municipal development plans. 

  

3.7 References 

Conley, A.H. and van Niekerk, P.H. 2000. Sustainable management of international 

 waters: The Orange River case. Water Policy, vol. 2, pp. 131-149. 

Crafford, A. and Avenant-Oldewage, A. 2011. Uptake of selected metals in tissue and 

 organs of Clarias gariepinus (sharptooth catfish) from the Vaal River System-

 Chromium, copper, Iron, manganese and zinc. Water SA, vol. 37, no. 2, pp. 181-

 200. 

Dyson, L.L. 2009. Heavy daily rainfall characteristics over the Gauteng province. Water 

 SA, vol. 35, no. 5, pp. 631-638. 



110 

 

Hobbs, P., Colvin, C., Maherry, A., Bugan, R., Clarke, S. Petersen, C., Rose, R. & 

Carstens, M. 2013. Groundwater reserve determination for the Upper Vaal Water 

 Management Area. Water Research Commission (WRC) Report No. KV 312/13. 

Rand Water. 2013. Bulk sanitation department presentation. Rand Water bulk sanitation 

 department. Available from: <http://www.randwater.co.za/MediaRoom 

 /Press%20Releases/Rand%20Water%20Operations%20Presentations/WWTW%

 20Presentation%202013.pdf> [Accessed  05 November 2014]. 

Republic of South Africa, Arcus Gibb Engineering and Science (AGES). 2008. A study 

 of current  expected sewer future flow rates to determine the wastewater 

 treatment capacity  requirement of the region up to 2025. Sedibeng Regional 

 Sanitation Scheme.  Available from: <http://www.biblebeliever.co.za/Midvaal2/ 

 EIA_for_Midvaal_Area/Sedibeng%20Regional%20Sanitation%20Scheme/J1184

 %20Gaut%20002_09-10_N0094%20SRSS%20CURRENT%20%20FUTURE 

 %20FLOWS.pdf> [Accessed 05 November 2014]. 

Republic of South Africa, Department of Environmental Affairs (DEA). 2011a. 

 Environmental Impact Assessment and waste license application for the 

 proposed expansion of Sebokeng wastewater treatment works. Envirolution 

 Consulting. DEA Ref No. 12/9/11/L671/3. Available from: < 

 http://www.sahra.org.za/sites/default/files/additionaldocs/SebokengWorks_DraftS

 copingReportandPlanofStudy.pdf> [Accessed 05 November 2014]. 

Republic of South Africa, Department of Environmental Affairs (DEA). 2011b. 

 Environmental Impact Assessment and waste license application for the 

 proposed upgrade of the Rietspruit wastewater treatment works. Envirolution 

 Consulting. DEA Ref No. 12/9/11/L673/3. Available from: < 

 http://www.sahra.org.za/sites/default/files/additionaldocs/RietspruitWorks_DraftS

 copingReportandPlanofStudy.pdf> [Accessed 05 November 2014]. 

Republic of South Africa, Department of Water and Sanitation (DWS). 2015. Orange 

 River basin  website. Pretoria: Department of Water Affairs. Available from: < 

 http://www.dwaf.gov.za/orange/vaal/damvaal.aspx> [Accessed 05 January 2015]. 

Republic of South Africa, Department of Water Affairs (DWA). 2012. Green drop 

 progress report 2012: Gauteng Province. Chapter 7. Pretoria: Department of 

http://www.randwater.co.za/MediaRoom%20%09/Press%20Releases/Rand%20Water%20Operations%20Presentations/WWTW%25%0920Presentation%202013.pdf
http://www.randwater.co.za/MediaRoom%20%09/Press%20Releases/Rand%20Water%20Operations%20Presentations/WWTW%25%0920Presentation%202013.pdf
http://www.randwater.co.za/MediaRoom%20%09/Press%20Releases/Rand%20Water%20Operations%20Presentations/WWTW%25%0920Presentation%202013.pdf
http://www.biblebeliever.co.za/Midvaal2/%20%09EIA_for_Midvaal_Area/
http://www.biblebeliever.co.za/Midvaal2/%20%09EIA_for_Midvaal_Area/
http://www.sahra.org.za/sites/default/files/additionaldocs/SebokengWorks_DraftS
http://www.sahra.org.za/sites/default/files/additionaldocs/SebokengWorks_DraftS
http://www.sahra.org.za/sites/default/files/additionaldocs/RietspruitWorks_DraftS
http://www.sahra.org.za/sites/default/files/additionaldocs/RietspruitWorks_DraftS


111 

 

 Water Affairs. Available from: < http://www.ewisa.co.za/misc/ 

 BLUE_GREENDROPREPORT/GreenDrop2012/007_Chapter7%20Gauteng%20

 FINAL25april.pdf> [Accessed 05 November 2014].  

Republic of South Africa, Department of Water Affairs (DWA). 2011. Development of a

 reconciliation strategy for Olifants River water supply system: Future water reuse 

 and other marginal water use possibilities. P WMA 04/B50/00/8310/04. Pretoria: 

 DWA. Available from: < https://www.dwa.gov.za/Projects/OlifantsRecon/ 